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Sample name : Water repellent heat insulator made of perlite-Type2 (Hyperlite)

Test Results

TEST ITEM UNIT  SAMPLE RESULT TEST METHOD
Lig\ﬁe]lr Shrinkage Rate[(650+15)C o, N 0.6 KS F 4714 2012
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Note : 1. The test results of this test report are only limited in to the samples and sample names provided by the client and do not
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the authenticity of the certificate.
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